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Table 1 Details of specimens

Series Specimen M | OB pS €, | Bond Performance
VD |(MPa)|(mm)| (n) of Rebar
R09S-P25LB 1997 Bond
1 R09S-P25LU 290 | 25 1484 Unbond
R09S-P25HB 3547 Bond
R09S-P25HU | 1.0 3421 Unbond
R09S-P4INB 330 Bond
2 R09S-P41NU 26.5 | 41 | 346 Unbond
R09S-P41HB 3530 Bond
Cross section: 250 X 250mm, Axial force ra-
c(;);unm:n tio: 0.2, Rebar: 12-D19, Hoop: 3.7-@105,
Hook: D6-@52.5.

Notes: M/(VD)= shear span to depth ratio, G,= cylinder strength of con-
crete, ,s= interval of PC bar, €= initial tensile strain of PC bar.
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Fig. 1 Test specimen retrofitted by PC bar
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Table 2 Mechanical properties of materials

Reinforcement a Oy, Ou* E
(mm”) (MPa) (GPa)
Hoop [3.70 11 371 188
Rebar |D19 287 526 191
Hook |D6 32 449 153
PCbar |5.4¢ 23 1103* 206

Notes: a= cross sectional area, 6 = yield strength of steel, = ultimate
strength of steel, E= Young’s modulus of elasticity.
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Table 3 Details of specimens and test results®-

Specimen <OB &t s PC M Vau | Ayt

(MPa) | (u) | (mm)| bar | VD | &N)| (u)

RO8S-P41ML 2502 | 41 230 | 221
RO8S-P25LL 193 801 250 | 713
R0O8S-P25ML 2554 284 | 24
RO8S-P25HL 3547 319 | 0
RO8S-P25LH 830 268 | 814
RO8S-P25MH 226 2511 | 25 342 | 328
RO8S-P25HH 3354 367 | 153
RO8S-P25H+H 3833 3591 0
RO7S-P25M 25.5 | 2322 54¢ | 1.0 | 380 | 713
RO7S-P25Mh 33.1 | 2420 407 | 480
ER06S-P75M 32.8 | 2436 75 254 (1096
ER06S-P75H 32.8 | 3672 269 | 680
ER06S-P41N 38.4 | 229 309 (1370
ER06S-P41M 32.8 | 2561 | 41 335 | 626
ER06S-P41H 32.8 | 3547 315 | 153
RO1S-P65 35.5 | 2358 65 306 | 1059

ROIS-P65m 35.5 | 2440 32311023

Notes: V_ = experimental shear strength, A e= test results of incre-
ment of PC bar strain, o,= cylinder strength of concrete.
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